G

ASSEMBLY INSTRUCTION
IPER DISPLAY RACK

/)

PART #
$-8000391 é

DATE
/9/2022

ITEM PARTNO QTY DESCRIPTION
1 30-3000566 1 MAT HOLDER ASSEMBLY
2 30-3000570 1 RULER HOLDER
3 30-3000578 2 SUPPORT BAR
4 30-6000274 1 LH WING ASSEMBLY
5 30-6000276 1 RH WING ASSEMBLY
[ 30-6000277 3 HOOK RACK
7 30-8000392 1 RH LEG ASSEMBLY
8 30-8000393 2 EXTENSION
9 30-8000394 1 LH LEG ASSEMBLY
10 0G-46044 1 RULER POS STRIP
1 02-00062 7 THUMB SCREW 1/4-20 X 1/2"1C
12 02-00405 2 NUT JC 1/4-20 BLK
13 02-00497 10 1/4-20X1 PNHD PHL BLK
14 02-10004 6 NUT 1/4-20 BLK
15 02-10006 1 HEX NUT 1/4-20 I1C
16 02-20066 2 BOLT JCB 1/4-20X45MM BLK
17 02-20076 2 BOLT ANCHOR 3/8" X 3" CONCRETE
18 02-40086 2 CAPLUG 1" SQ 14-20GA BLK
19 02-50445 1 HEX KEY 5/32"
20 02-52008 6 STUD ANCHOR FOR BLOCK AND BRICK

D
(=

e ) YT =J4

S S S S

S

W

\UNIVERSAL DISPLAY AND FIXTURES COMPANY 726 EAST HIGHWAY 121 LEWISVILLE TEXAS 75057 PH: 972-221-5022 (1-800-235-0701)

N\

- wa u VWA VA VW e

TR S SN S S NN S NN

dl ﬁ

/REVI_SION) w\

UNIVERSAL

PAGE 1 OF4 /




STUD ANCHOR @—vl—:—m \

#10-24 2 5/8" STUD ANCHORS
FOR BLOCK AND BRICK.

HOOK
RACK

DETAIL B HOOK RACK
SCALE1:6
DESIRED
SPACING
ASSEMBLY SECOND HOOK FOR PRODUCT
RACK
3/8"X3" ANCHOR BOLTS
RH LEG
FLOOR ANCHOR ASSEMBLY
DETAIL A
SCALE1:8
STEP2:
STEP1: SET THE SECOND HOOK RACK IN THE DESIRED LOCATION ON THE LEG ASSEMBLIES WITH THE
SET THE RH AND LH LEG ASSEMBLIES AND 1ST HOOK RACK BAR IN THE DESIRED PLACE AND NEEDED SPACING. USE PROVIDED THUMB SCREWS TO GIVE THE RACK A SNUG FIT ON THE
SECURE TO THE FLOOR WITH PROVIDED 3/8"X3" ANCHOR BOLTS AND TO THE WALL WITH LEGS.

PROVIDED #10-24 2 5/8" STUD ANCHORS FOR BLOCK AND BRICK. USE PROVIDED THUMB
SCREWS TO GIVE THE RACK A SNUG FIT ON THE LEGS.

LH WING

RH WING

L L 1L 1T 1T 1T 1T 1T 1 T 1 1 L L L L L L 1 L L %\ L\ \ \ \\

LH WING RH WING BOTTOM
ASSEMBLY ASSEMBLY STOP WIRE

STEP3:
SET THE WING ASSEMBLIES THE LH AND RH WITH THE THIN WIRE GRID TO THE OUTSIDE AND
BOTTOM STOP WIRE TO THE INSIDE.

\UNIVERSAL DISPLAY AND FIXTURES COMPANY 726 EAST HIGHWAY 121 LEWISVILLE TEXAS 75057 PH: 972-221-5022 (1-800-235-0701) PAGE 2 OF 4j




MOUNTED REAR SUPPORT BARS ARE REQUIRED. TWO SUPPORT BARS CROSSED ON
THE BACK ARE SECURED WITH 1/4-20 BLK PH SCREWS WITH A 1/4-20 THUMB
SCREW AND NUT TO SECURE BARS TO EACH OTHER AT THE CENTER.

11

) W W W W W | W
TR IRTLD
11111111

SUPPORT
BAR

\UNIVERSAL DISPLAY AND FIXTURES COMPANY 726 EAST HIGHWAY 121 LEWISVILLE TEXAS 75057 PH: 972-221-5022 (1-800-235-0701)

N
T =
H i
! i
MaT i s
HOLDER s H1
] i RULER
i I H} | HOLDER
i H
IAHRE [
s !
il |
H :
i "
MAT HOLDER a8 5
gl i
| I| ol
! i
\ ; 1/4-20 BLK PH
RULER HOLDER SCREWS
STEP4:
FINISH THE INSTALL BY HANGING THE MAT HOLDER ON THE OUTSIDE OF THE LEFT WING (M
GRID AND THE RULER HOLDER WITH RULER GRAPHIC ON THE OPPOSITE GRID. )
DETAIL C
SCALE1:2
FREE STANDING UNIT NOT AGINST A WALL ins ©
(SUPPORT BAR INSTALLATION) T
STEP: H
IF RACKS ARE NOT GOING TO BE SECURED TO A WALL AND ONLY FLOOR =2

DETAIL E

1/4-20 THUMB \ SCALE1:4
SCREW )

PAGE 3 OF 4 /




(N OTE

FOLLOW THESE STEPS IF ADDING THE PROVIDED EXTENSIONS

)| RN RN /
LT TN

R

HOOK RACK

STUD ANCHOR

HOOK RACK

EXTENTIONS

EXTENTIONS

......

STEP2:

EXTENTIONS

EXTENTIONS

)
W\

- 1 -

EXTENTIONS

SET THE HOOK RACK IN THE DESIRED LOCATION ON THE EXTENSIONS WITH THE NEEDED
SPACING. USE PROVIDED THUMB SCREWS TO GIVE THE RACK A SNUG FIT ON THE
EXTENSIONS. USE PROVIDED 1/4" WALL ANCHORS TO SECURE TO WALL.

STEP1:

INSERT PROVIDED EXTENTIONS INTO THE TOP OF THE LFET AND

RIGHT LEG ASSEMBLIES.

TUBE END
CAPS

PAGE 4 OF 4 /

TUBE END CAPS IN THE TOP OF THE EXTENSIONS

FINISH THE EXTENSION INSTALL BY PLACING

STEP3:
\UNIVERSAL DISPLAY AND FIXTURES COMPANY 726 EAST HIGHWAY 121 LEWISVILLE TEXAS 75057 PH: 972-221-5022 (1-800-235-0701)




(" ~— ASSEMBLY INSTRUCTION
GIPER RACK SOLUTION SIDE-BY-SIDE SETUP

PART #
S-3R-8000391

ITEM PARTNO QTY DESCRIPTION
1 3R-8000391 2 WIPER DISPLAY RACK
2 02-00405 2 NUT JC 1/4-20 BLK
3 02-20066 2 BOLT JCB 1/4-20X45MM BLK

J
/
/

A - -

A wm s -

A\Y

SaaaaaaasEEESES

5
5
5
5

1%
5
%

1}
5

4
V

I/‘
/
4

4
5

1%

de

AN

DOUBLE

/¢

DATE
/9/2022

/REVI_SION) w\

\UNIVERSAL DISPLAY AND FIXTURES COMPANY 726 EAST HIGHWAY 121 LEWISVILLE TEXAS 75057 PH: 972-221-5022 (1-800-235-0701)

UNIVERSAL

/)
SSSSSSSSSSSNNMH

PAGE 1 OF2 /




]

STUD ANCHOR

#10-24 2 5/8" STUD ANCHORS

FOR BLOCK AND BRICK.

- >
nU\. o
2 g
% a
& z
o [o]
) g

(%]

SPACING

~
o
o
I
a
g x
(8]
Q<
v o
pv4
0}
<
o
4
o
o
I
[-<]
—
3 x 9
z o
o & E
N < E
3 Sg
[ =)
> -
—
=2
s 2 9= z
= ez 74 8
8 ] z < 3
< T 4 -
> 0 < /
[--]
I \
2 [--}
£
£ > 8
w > o £
M 2 23 £
o (O 2] )
wow = = %) <
Q9 = 0 = < <
I T )
= N
<
-
Qeteeen
o
o
I
O
<] z
jar} <
2 3
© x O o
< -- muv T - B..l.
- - ] ————— =
<3 z < w
¢ < -
oo ) ag
_ﬂM.\\ ) x N3]
w (%]
&

STEP2:

SET THE SECOND HOOK RACK IN THE DESIRED LOCATION ON THE LEG ASSEMBLIES

WITH THE NEEDED SPACING.

STEP1:

SET THE RH AND LH LEG ASSEMBLIES FOR BOTH SETS SIDE BY SIDE WITH THE 1ST HOOK RACK

BARS IN THE DESIRED LOCATION. ATTACH BOTH SETS TOGETHER USING 1/4-20 X 45mm JCB

BOLTS AND NUTS AT THE TOP AND BOTTOM . SECURE UNITS TO THE FLOOR WITH PROVIDED

3/8"X3" ANCHOR BOLTS AND TO THE WALL WITH PROVIDED #10-24 2 5/8" STUD ANCHORS FOR

BLOCK AND BRICK.

LU UL L
AENEEEEREWEEW

/
IEEEE TN RN EEEE A AR R ERRRERR \
IS ANV AN SRR R W W=

RH WING

LH WING

WITH CENTER WINGS

ASSEMBLY

ASSEMBLY

WITHOUT CENTER WINGS

FINISH THE INSTALL BY HANGING THE MAT HOLDER ON THE
OUTSIDE OF THE LEFT WING GRID AND RULER HOLDER ON

STEP4:
RIGHT SIDE.

STEP3:

SET THE WING ASSEMBLIES THE LH AND RH WITH THE THIN WIRE GRID TO THE OUTSIDE AND

BOTTOM STOP WIRE TO THE INSIDE. CENTER WINGS CAN BE USED IF NEEDED OR LEFT OUT.

PAGE 2 OF 2 /

\UNIVERSAL DISPLAY AND FIXTURES COMPANY 726 EAST HIGHWAY 121 LEWISVILLE TEXAS 75057 PH: 972-221-5022 (1-800-235-0701)




WIPER RACK SOLUTION BACK-TO-BACK

(C- ASSEMBLY INSTRUCTION

PART #
-3R-8000391-
BACK TO BACK

/6/1 0/2022

UNIVERSAL
1 2
ITEM PART NO QTY DESCRIPTION
1 3R-8000391 2 WIPER DISPLAY RACK
2 02-00497 4 1/4-20X1 PNHD PHL BLK /@> @\
3 02-10004 4 NUT 1/4-20 BLK ®\
\UNIVERSAL DISPLAY AND FIXTURES COMPANY 726 EAST HIGHWAY 121 LEWISVILLE TEXAS 75057 PH: 972-221-5022 (1-800-235-0701) PAGE 1 OF 2j

DATE /REVI_SION) w\




(1/4-20X'I" 1/4-20 \

O
1/4-20X1" SCREW  1/4-20 NUT
HOOK RACK ?
DETAIL B 1/4-20X1"
DESIRED
SCALE1: 6 SCREW SPACING
LH LEG LH LEG FOR PRODUCT SECOND HOOK
ASSEMBLY ASSEMBLY RACK
FRONT BACK
3/8"X3" ANCHOR BOLTS
/ RH LEG RH LEG DETAIL C =
FLOOR ASSEMBLY ASSEMBLY SCALE1:12
ANCHOR BACK FRONT
|¢ ﬂ
DETAIL A
SCALE1:8
STEP2:
STEP1: SET THE SECOND HOOK RACKS IN THE DESIRED LOCATION ON THE LEG ASSEMBLIES WITH
SET THE RH AND LH LEG ASSEMBLIES AND 1ST HOOK RACK BARS BACK TO BACK IN THE THE NEEDED SPACING. CONNECT BOTH RACKS TO EACH OTHER WITH 1/4-20X1" SCREWS
DESIRED LOCATION AND SECURE TO THE FLOOR WITH PROVIDED 3/8"X3" ANCHOR BOLTS AND 1/4-20 NUTS.
AND TO EACH OTHER WITH 1/4-20X1" SCREWS AND 1/4-20 NUTS.
-
1 » T el
1 mi M
] I \
H H CHH
i : 25 i
| | H
I i il
| mi 1
1 il i
1 H ‘ I
£ war H £
LH WING i
\. i LH WING HOLDER i il MAT
\EH /_ o "_H HOLDER
1 MAT HOLDER . ]
}=}=\ =J l‘-ii“‘
mn u i
1] Ol jmm
£ : :
Il
i ~ ]
‘=== RULER HOLDER =
u
LHWING  RHWING E;!‘ =
ASSEMBLY  ASSEMBLY ;
BOTIOM BOTTOM
STEP3: STOP WIRE STOP WIRE STEP4:
° FINISH THE INSTALL BY HANGING THE MAT HOLDERS ON THE OUTSIDE OF THE LEFT WING
SET THE WING ASSEMBLIES THE LH AND RH WITH THE THIN WIRE GRID TO THE OUTSIDE AND GRIDS FRONT AND BACK AND THE RULER HOLDER WITH RULER GRAPHIC ON THE OPPOSITE
BOTTOM STOP WIRE TO THE INSIDE. GRID. .

\UNIVERSAL DISPLAY AND FIXTURES COMPANY 726 EAST HIGHWAY 121 LEWISVILLE TEXAS 75057 PH: 972-221-5022 (1-800-235-0701) PAGE 2 OF 2j




	IS-8000391 WIPER DISPLAY RACK INSTALLATION INSTRUCTIONS
	IS-8000391-DOUBLE WIPER DISPLAY RACK INSTALLATION INSTRUCTIONS
	IS-3R-8000391-BACK TO BACK WIPER DISPLAY RACK INSTALLATION INSTRUCTIONS

